
 1 

    DOWNERS GROVE SANITARY DISTRICT 

GENERAL MANAGER'S REPORT 

July 12, 2019 

July Board Meeting 

 

Copies of the following items are enclosed for the July 16, 2019 meeting: 

 

1) Proposed Agenda 

2) Minutes of the June 18, 2019 regular meeting 

3) Minutes of the June 18, 2019 executive session – Confidential under separate cover 

4) Claim Ordinance 1879 

5) 2019 Sewer Cleaning and Televising Contract Award 

6) CD Investment Ratification – BMO Harris Bank 

7) Operations Report – Wet Weather Operations 

 

BOLI Meeting 

 

There is a BOLI meeting scheduled for 6:45 pm on July 16, 2019, scheduled immediately prior 

to the Board of Trustees meeting.  The information packet for that meeting is included here. 
[...]
will be paid this rate until the maturity date of the certificate. Your certificate w ill mature on 5/ I 7 '2020. The APY assumes 
interest and princ ipal remains on deposit until maturity. A withdrawal wil l reduce earnings. 

Interest begins to accrue on the Bus iness Day you deposit cash or any non-cash item (for example checks). 

Interest for your account wi ll be compounded daily and will be distributed by: Credit to your account Pay at Maturity 

Minimum Balance Requirements 
You must deposit at least $ 100,000.00 to open this account. 

You must mainta in a daily minimum balance of$ I 00,000.00 in your account to obtain the APY listed above. 

Balance Computation Method 
We use the daily balance method to calc ulate the interest on your account. This method applies a dai ly periodic rate to the 
Ledger Balance in the account each day. The Ledger Ba lance is the ba lance in your account that consists of all deposits. plus 
interest credited to the account, minus a ll withdrawals and o ther debits to the account at the c lose o f the Business Day. Our 
Business Days are Monday through Friday . Transactions on Saturday, Sunday, and Federal holidays are posted the next 
Business Day. 

Transaction Limitations 
Each CD is treated as a separate deposit w ith its own inte rest rate and maturi ty . You cannot make additiona l deposi ts into or 
withdrawals from this account unti l the maturity date. Addi tiona l funds may be added and withdrawals may be made during the 
grace period. Special transaction limitation rules apply for IRAs - please see your IRA Plan disclosure if this account is part of 
an IRA or o ther tax qualified p lan. 

Maturitv, Renewal and Grace Period 
This account w ill not automatically renew and will not earn interest after maturity 

BUC#:0408 1 By:cclaly0 I Datc:6/ 17/20 19 Fonn: I-ILF-CD-AMEND.05 19 Work Item I D:91697844 



Early Withdrawal Penalty and Computation Method 
When you make a deposit to any one of our CD products, you are agreeing to keep the funds on deposit until the stated 
maturity. We reserve the right to permit withdrawals of principal only upon maturity. Ifwe permit you to make an early 
withdrawal of principal before maturity, you will pay an early withdrawal penalty. The penalty is calculated using the interest rate 
applicable to the CD at the time of early withdrawal. If the amount of the penalty exceeds the amount of accrued and unpaid 
interest, then a reduction of principal would be required in order to pay the penalty. These penalties do not apply to Qualified IRA 
Distributions. 

CDs with terms of: 

1 month (7 to 59 days) 
2-11 months (60 days up to and including 364 days) 
12-23 months 
24-35 months 
36-47 months 
48 months or longer 

Are charged: 

Loss of interest 
Loss of 90 days' interest 
Loss of 180 days' interest 
Loss of 270 days' interest 
Loss of 365 days' interest 
Loss of 545 days' interest 

If this account is held pursuant to a retirement plan arrangement, the early withdrawal penalty will not be imposed if: (a) the 
accountholder becomes disabled; (b) after attaining the age of 59½ the accountholder establishes a series of periodic 
distributions over a period of five or more years (with at least one payment per year); or (c) the death or adjudication of the 
incompetence of any owner of this account. 

All accounts are subject to State and Federal rules and regulations as explained in the Deposit Account Agreement.for Personal 
and Business Accounts. The terms "we," "us," and "our" refer to BMO Harris Bank N.A."You" and "your" means the person or 
entity who opened the account or in whose name the account was opened, and any assignee, successor, or agent. 

BMO Harris Bank N.A. Member FDIC. 

BUC#:04081 By:edaly0l Datc:6/17/2019 Fonn: HLF-CD-AMEND.0519 Work Item ID:91697844 



WET WEATHER OPERATIONS
DOWNERS GROVE SANITARY DISTRICT

JUNE 16, 2019

.J G V 



RAIN MONITORING
• 6 STATIONS THROUGHOUT SERVICE AREA

2.00 

1.50 

1.00 

0.50 

0.00 
7:20:23AM 

9/8/2015 

............ 

9:20:23 AM 
9/8/2015 

...... 

11:20:23 AM 
9/8/2015 

1:20:23 PM 
9/8/2015 

3:20:23 PM 
9/8/2015 

5:20:23 PM 
9/8/2015 

..... 
7:20:23 PM 

9/8/2015 

RAINFALL TOTALS 
TODAY YESTERDAY 

Village Hall: 0.00 0.01 

Wroble: 0.00 0.01 

WWTC: 0.00 0 .00 

Utilities Status Main Menu 



COLLECTION SYSTEM
• TECHNICIAN ALWAYS ON CALL – RESPOND TO EMERGENCY CALLS
• CHECK ON KEY MANHOLES DURING HIGH FLOWS
• RESPOND TO BASEMENT BACKUP CALLS 

u 

u 



REMOTE LIFT STATIONS
• FULLY AUTOMATIC
• LEVEL CONTROL IN WET WELL
• BACKUP PUMPS, LEVEL SENSOR, POWER
• DIAL-UP ALARMING – MAINTENANCE ON-CALL

u 

u 



\ 

PUMP ALTERNATION 

NORMAL 

l'lJMI' lt1 

l<I MO II 

/\lJ IO 

I /\<; -,, 

/\V/\11 /\Ill I 

1750.6 HRS 

l'lJMI' //",/ 

l~I MOIi 

/\lJ I 0 

I A<; .$ 

AV/\11 /\Ill I 

1670.7 HRS 

VVET WELL LEVEL 

7 .0 FT 

Prof,cy iFIX Worl<Space (Run) 

HOBSON LIFT STATION 

PUMI' n:1 

l<I MO II 

/\lJ IO 

I I Al) 

/\V/\11 /\Ill I 

1680 7 HRS 

P UMP 114 

l.!I MOIi . 

/\l II O 

I /\(; 1 

/\V/\11 /\Ill I 

1774 2 HRS 

(jfNI l~A IOI.! 

COM ID 

AVAILABLE 

SWl l(lf t Jf /\I{ 

IN AUTO 

S TART LEVEL STOP LEVEL 

LEAD 8.0 FT. 5.0 FT. 

LAG 1 85 FT. 60 FT. 

LAG 2 11.0 FT. 8.0 FT. 

LAG 3 17.0 FT . 14.0 FT. 

VFD LEVEL SETPOINT 70 FT. 

ALAR M SUMMARY - ALL LIFT STATION 
n\/a:: D 1\/a::\U 

ALARM SU MMARY - SITE MAIN MENU 

\. 
• ., X 

CURRENT FLOW 

2411 GPM 

l<>lJIIY'S 1()1/11 

YI Sit l~lll\Y 'S 101111 

1-U\ IN I Ill I 

I< 1I JI\ Y 

0 21 " 
YIS lll~I JIIY 

0 33" 

PUMP RTM/ST ARTS 



WWTC RAW SEWAGE PUMP STATION
• INFLUENT INTERCEPTORS/SCREENS
• 3 INTER-CONNECTED WET WELLS (NO SCREENING FOR PUMPS 10-12) 
• 12 PUMPS
• DIAL-UP ALARM – OPERATIONS ON-CALL
• LEVEL MONITORING AND CONTROL

• AUTOMATIC IN SCADA – FIRST 9 PUMPS
• MANUAL – FINAL 3 PUMPS

• DISCHARGE FLOW PIPING/SPLITTING/HYPO FEED

0 

u 



I J 

m iriffi~m.'fu· ; 

INFLUENT: 10.90 MGD 
EFFLUENT: 12.77 MGD 

EXCESS: 0 .00 MGD 
COMBINED: 0.00 MGD 

ST. JOE'S/#002: 0 .00 MGD 

From Sewer 
System 

lf~J-

ProfKy iFIX Worl<Space (Run) 

Downers Grove Sanitary District 
SCADA SYSTEM 

#1 VFD 6 RPM 
#2 VFD 890 RPM 

I ~o I 0.::,0 

1111 ~Ill-
- I 

6 ....... , ,_ 

Raw Sewage Building 
Equipment 

Excess Flow Building 
Equipment Influent Pump Control 

7 .,., ·--,-
8 ~, ... _,_ 
9 ~,II!!!!!!!!!!""""""" lliii_,_ 

Alarm Summary 

38% 

.... Interconnect 
_... 24" Valve 

F 

IoGritldllk 
No. 1 & 2 

5.40 MGD 

loGritldllk 
No. 3 & 4 

5.55 MGD 

Disable Open Alarm 

JO I XCPSS 
I lowCldrifiPIS 

- .. X 

11,;-•~■M■~- To Intermediate 
No. 1 Clarifier 

Main Menu 



INFLUENT: 9.15 MGD 

EFFLUENT: 10.53 MGD 

EXCESS: 0.00 MGD 

COMBINED: 0.00 MGD 

ST. JOE'S/#002: 0.00 MGD VFD Wetwell 

No. 1 ---

Level Set oint 

5 .5 

No. 2 No. 3 No. 4 --- --- --- No. 5 ---

Proficy iFIX WorkSpace (Run) 

Downers Grove Sanitary District 
SCADA SYSTEM 

Wl1en botl1 VFDs are runnin 

Lead VFD: Full Speed 

No.6 No.7 No. 8 No. 9 --- ---
-.1 ... , ... , ~ --· ... , ,_ -.11- -.1 ,_ -.1 ,_ -.1 Set oints 

STEP 
,... 1- ,_ ,... 1-

St,H1 Sto - 1 D D D • D D D D D 4.5 2 .0 

2 • D D D D D D D D 7.0 4.0 

3 D D D D D • D D D 7.5 4.2 

4 D D • D D D D D D 8.0 5.0 

5 D D D D D D • D D 8.5 4.6 

6 D • D D D D D D D 9.0 4.8 

7 D D D D • D D D D 9.5 5.0 

~ D D D D D D D • D 10.0 5.2 

9 D D D D D D D D • 10.5 5.4 

Influent Pumping System Alarm Summary Main Menu 

Wetwell Trending 

Select Wetwell 

Raw Sewa e Excess 

5.5 FT. 5.6 FT. 

• D 

• D 

• D 

• D 

• D 
D • D • D • D • 



INT CLAR #1

EXCESS TANKS

INT CLARS #2 
AND #3

FULL TREATMENT

( 





ELECTRIC ENERGY NEEDS
• PUMPING ENERGY – CAN USE 1.3 MW (PLANT AVG AROUND 0.4 MW)
• OTHER PLANT ENERGY 

• HYPOCHLORITE GENERATOR
• AERATION AND FIRST FLUSH

• PEAK SHAVING AND ENERGY COSTS
• PORTABLE GENERATOR FOR BLOWER BUILDING
• $7.47 PER KW PEAK DEMAND – 350 HP GENSET CAN SHAVE $2000 OFF MONTHLY BILL

u 

u 



FULL PLANT TREATMENT
• DESIGNATED AS B01 IN PERMIT
• DESIGN MAXIMUM CAPACITY (22 MGD) 2X DESIGN AVERAGE CAPACITY (11 MGD)
• BOTTLENECKS

• SECONDARY CLARIFIERS
• CHANNELS/HYDRAULICS
• TERTIARY SAND FILTERS

• GRIT REMOVAL, PRIMARY CLARIFIERS, AERATION TANKS, SECONDARY CLARIFIERS, INTERMEDIATE 
CLARIFIERS*, TERTIARY SAND FILTERS, CHLORINE CONTACT TANK AND DE-CHLORINATION

• TERTIARY PERMIT LIMITS APPLY EVEN DURING WET WEATHER, INCLUDING AMMONIA

u 

u 

u 
/ 



DEDICATED EXCESS FLOW FACILITIES
• DESIGNATED AS A01 IN PERMIT
• PRIMARY CLARIFICATION

• 1.7 MG VOLUME – STORAGE FOR SMALLER STORMS
• 40 MGD FLOW-THROUGH CAPACITY

• DISINFECTION – HYPOCHLORITE ADDITION
• SLUDGE REMOVAL

u 

u 





AUXILIARY EXCESS TREATMENT FACILITIES
• INTERMEDIATE CLARIFIERS

• PRIMARY TREATMENT
• 16 MGD FLOW-THROUGH CAPACITY X 3 UNITS = 48 MGD
• 0.72 MG VOLUME X 3 UNITS = 2.2 MG (NOTE TANKS ALWAYS KEPT FULL)

• DISINFECTION – HYPOCHLORITE ADDITION
• SEQUENCE OF OPERATION 

• INTERMEDIATE CLARIFIER 1, C01 IN PERMIT
• INTERMEDIATE CLARIFIERS 2 AND 3 OPERATE TOGETHER, 003 IN PERMIT

u 

u 





DISCHARGE PIPING AND PERMITTING
• 3 OUTFALLS TO STREAMS WITH PERMIT LIMITS
• PERMIT MONITORING

• FLOWS
• SAMPLING AND ANALYSIS
• ADDITIONAL INTERNAL SAMPLING LOCATIONS

u 



002

001

003

C01

A01

B01





MONITORING REQUIREMENTS
• FLOW 

• CONTINUOUS FLUMES AT EXCESS TANKS AND TERTIARY, CONTINUOUS LEVEL AT 002 WEIR
• ESTIMATES FROM RUN TIME FOR INTERMEDIATE CLARIFIERS

• SAMPLING AND ANALYSIS
• 3 STREAM OUTFALLS WITH LIMITS - BOD, TSS, PH, FECAL COLIFORM, CHLORINE RESIDUAL, 

AMMONIA*, PHOSPHORUS*, DISSOLVED OXYGEN*
• INTERNAL SAMPLING POINTS WITHOUT LIMITS – BOD, TSS, AMMONIA, PHOSPHORUS

* NO LIMITS CURRENTLY

u 

u 



PERMIT LIMITS – SECONDARY TREATMENT STANDARDS
• MUST TAKE 22 MGD MINIMUM THROUGH COMPLETE TREATMENT FIRST
• FECAL COLIFORM – 400 PER 100 ML DAILY MAX
• BOD AND TSS – 30 MONTHLY AVG, 45 WEEKLY AVG
• PH – 6 TO 9 DAILY MIN/MAX LIMITS
• CHLORINE RESIDUAL 0.75 MG/L MONTHLY AVG
• 85% REMOVAL OF BOD AND TSS ACROSS PLANT

u 

u 



FUTURE REGULATORY CONCERNS
• PARAMETERS BEING MONITORED / TO BE EVALUATED 
• PRESSURE FROM ADVOCACY GROUPS
• LEGISLATIVE INITIATIVES AND INDUSTRY RESPONSE

u 

u 



 
BOARD OF LOCAL IMPROVEMENTS 

DOWNERS GROVE SANITARY DISTRICT 
 

PROPOSED AGENDA 
July 16th, 2019 

6:45 p.m. 
 
 

I. Election of Officers 
 
II. Approve Minutes of May 21, 2019 

 
III. Public Comment 
 
IV. P698: 1 W. Quincy Street, Westmont  –  5 Story Mixed Use Building 
 
 
 



 

 

 

 

 DOWNERS GROVE SANITARY DISTRICT 

 M E M O 

 

 

 

DATE: July 11, 2019 
 

TO: BOARD OF LOCAL IMPROVEMENTS 

 

FROM: Nicholas J. Menninga 

 General Manager 

 

RE: Election of BOLI officers for Fiscal Year 2019-2020 

 

On May 21, 2019, the Board of Trustees re-appointed the members of the Board of Local 

Improvements for Fiscal Year 2019-2020. The BOLI will need to elect officers for the 

fiscal year at the July 16, 2019 meeting. The following excerpt is from previous minutes 

for your reference. 

 

Election of Officers 

 

A motion was made by Jungwirth seconded by Scacco nominating Kenneth J. Rathje as 

President of the Board of Local Improvements, closing the nominations and electing 

Kenneth J. Rathje as President. The motion carried. (Votes recorded:  Ayes–Rathje, 

Jungwirth and Scacco.) A motion was made by Scacco seconded by Rathje nominating 

Robert T. Jungwirth as Vice President, closing the nominations, and electing Robert T. 

Jungwirth as Vice President. The motion carried. (Votes recorded: Ayes–Rathje, Jungwirth 

and Scacco.) A motion was made by Jungwirth seconded by Rathje nominating Mark J. 

Scacco as Clerk, closing the nominations, and electing Mark J. Scacco as Clerk. The 

motion carried. (Votes recorded:  Ayes–Rathje, Jungwirth and Scacco.) 

 

 

 

 

cc: WDVB, AES, PWC, TTC, WCC, & MGP 

 



BOARD OF LOCAL IMPROVEMENTS 
MINUTES 

May 21, 2019 
 

A meeting of the Board of Local Improvements of the Downers Grove Sanitary District was held on 
Tuesday, March 19, 2019. The meeting was held at the District’s Administration Center, 2710 
Curtiss Street, Downers Grove. Present were Board Members Kenneth J. Rathje, Robert T. 
Jungwirth and Mark J. Scacco, Administrative Supervisor W. Clay Campbell, Sewer Construction 
Supervisor Ted Cherwak, Sewer Inspector Keith W. Shaffner, Information Coordinator Alyssa J. 
Caballero, Trustees Wallace D. Van Buren and Paul W. Coultrap. President Rathje called the 
meeting to order at 6:45 p.m.  
 
Minutes of March 19, 2019 Meeting 
 
A motion was made by Jungwirth seconded by Scacco approving the minutes of the meeting held 
on March 19, 2019. The motion carried. 
 
Public Comment – None  
   
P697 – 4110 Finley Road, Downers Grove 
 
Board member Jungwirth recused himself from discussion and voting on this item as Spaceco is a 
sister company to his full-time employer. The Board reviewed a request for sanitary sewer service 
from Mark Houser of Bridge Development Partners, LLC, contract purchaser/developer, for 
133,443 square foot office-warehouse building on a 12.21 gross acre parcel at 4110 Finley Road, 
Downers Grove. The property is within the District’s Facilities Planning Area, but is not within the 
District's current corporate limits. The proposed use will generate an estimated wastewater flow of 
2,936 gallons per day or a density of 2.41 PE per acre, which is within the District’s design allocation 
of 25 PE per acres. The flow estimate is based 15% of the building use in office space and 85% in 
warehouse space. The flow factors are 0.09 gallon per day per square foot of office space and 0.01 
gallon per day per square foot of warehouse space. Service can be provided to this project by 
extension of the public sewer main from the existing District sewer located on the Morton Arboretum 
and University of Illinois properties. The proposed sewer design will require the granting of a sewer 
easements to the District (from the University of Illinois and Nicor). The downstream trunk sewers 
have adequate reserve capacity to serve this request. Staff recommended approval of this request. A 
motion was made by Scacco seconded by Rathje approving this request subject to annexation, to a 
maximum flow of 2.04 gallons per minute (2,936 gallons per day), receipt of an Illinois EPA permit, 
construction of public sewer main extension, the granting of the sewer easements, payment of all 
fees per ordinance, compliance with all District ordinances, and standard conditions. The motion 
carried. (Votes recorded: Ayes–Rathje and Scacco. Abstain–Jungwirth.) 
 
Upon a motion by Jungwirth seconded by Scacco, the meeting was adjourned at 6:54 p.m. The 
motion carried. 
 
Approved: July 16, 2019 
 
 
       ________________________________- 
       President 
Attest: ________________________________ 
            Clerk 



 BOARD OF LOCAL IMPROVEMENTS 
July 16, 2019 

 STAFF BRIEFING 
 
 
 
 
P698: 1 W. Quincy Street, Westmont, IL 
 
REQUEST: 
 Drew Mitchell of Holladay Properties, developer, is requesting sanitary sewer service 

for a 5 Story, 94 Unit mixed use building on a 1.29 gross acre parcel at the above 
location. The property is within the District's Facilities Planning Area (FPA), and within 
the District’s current corporate limits. The existing commercial and residential buildings 
on this property will be disconnected from the Sanitary District main and demolished. 
The proposed use of 1 W. Quincy will generate an estimated wastewater flow of 19,400 
gallons per day or a density of 149.23 PE per acre. The District’s design allocation for 
this site is 25 PE per acre. The flow estimate is based on 76 one bedroom residential 
units, 18 two bedroom units and a 3,400 square foot restaurant. The flow factors are 150 
gallons per day for one bedroom units and 300 gallons per day for two bedroom units. 
The 3,400 square foot 65 seat restaurant flow estimate is based on a flow factor of 40 
gallons per day per seat. 

 
 
SUMMARY: 

 Service can be provided to this property by connection to the Sanitary District sewer 
located in the alley to the West of the project. A portion of the public alley will be 